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1.  Name of the Medicinal Product  

        Linezolid Tablet 600mg 

 

2. Qualitative and Quantitative Composition  

Each tablet contains: 

Linezolid………..........................600 mg 

 

 For Excipients see point 6.1  
 

3.  Pharmaceutical Form 

Tablet 
 
4.  Clinical Particulars 
 
4.1  Therapeutic indications 

Linezolid is indicated in the treatment of the following infections caused by 

susceptible strains of the designated microorganisms:  

Vancomycin-Resistant Enterococcus faecium infections, including cases with 

concurrent bacteremia 

Nosocomial pneumonia caused by Staphylococcus aureus (methicillin-

susceptible and -resistant strains), or Streptococcus pneumoniae.  

Complicated skin and skin structure infections, including diabetic foot 

infections, without concomitant osteomyelitis, caused by Staphylococcus aureus 

(methicillin susceptible and -resistant strains), Streptococcus pyogenes, or 

Streptococcus agalactiae. Linezolid has not been studied in the treatment of 

decubitus ulcers 

Uncomplicated skin and skin structure infections caused by Staphylococcus 

aureus (methicillin-susceptible isolates only) or Streptococcus pyogenes. 

Community-acquired pneumonia caused by Streptococcus pneumoniae, 

including cases with concurrent bacteremia, or Staphylococcus aureus 

(methicillin-susceptible strains only). 

Linezolid is not indicated for the treatment of Gram-negative infections. It is 

critical that specific Gram-negative therapy be initiated immediately if a 

concomitant Gram-negative pathogen is documented or suspected. 
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4.2 Posology and method of administration 

The recommended dosage of Linezolid formulations for the treatment of 

infections is described in the below table: 

 
Infections Dosage Duration 
Vancomycin – resistant Enterococcus 
faecium infections, including concurrent 
bacteremia 

Adults and Adolescents 
(12 Years and Older) -  
600mg oral q12hrs 

14 to 28 days 

Nosocomial pneumonia 
Complicated skin and skin structure 
infections 
Community-acquired pneumonia, 
including concurrent bacteremia 

Adults and Adolescents 
(12 Years and Older) -  
600mg oral q12hrs 

10 to 14 days 

Uncomplicated skin and skin structure 
infections 
 

Adults: 400 mg oral q12h 
Adolescents: 600 mg oral 
q12h  
5-11 yrs: 10 mg/kg oral 
every 12 hours 

10 to 14 days 

 

4.3 Contraindications 

Linezolid is contraindicated for use in patients who have known hypersensitivity 

to linezolid or any of the other product components. 

Monoamine Oxidase Inhibitors: Linezolid should not be used in patients taking 

any medicinal product which inhibits monoamine oxidases A or B (e.g., 

phenelzine, isocarboxazid) or within two weeks of taking any such medicinal 

product. 

Unless there are facilities available for close observation and monitoring of blood 

pressure, linezolid should not be administered to patients with the following 

underlying clinical conditions or on the following types of concomitant 

medications:  

- Patients with uncontrolled hypertension, phaeochromocytoma, carcinoid, 

thyrotoxicosis, bipolar depression, schizoaffective disorder, acute confusional 

states.  

- Patients taking any of the following medications: serotonin re-uptake inhibitors, 

tricyclic antidepressants, serotonin 5-HT1 receptor agonists (triptans), directly 

and indirectly acting sympathomimetic agents (including the adrenergic 

bronchodilators, pseudoephedrine and phenylpropanolamine), vasopressive 
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agents (e.g. epinephrine, norepinephrine), dopaminergic agents (e.g. dopamine, 

dobutamine), pethidine or buspirone. 

Animal data suggest that linezolid and its metabolites may pass into breast milk 

and, accordingly, breastfeeding should be discontinued prior to and throughout 

administration 

 

4.4 Special warnings and precautions for use 

- Myelosuppression (including anemia, leukopenia, pancytopenia, and 

thrombocytopenia) has been reported in patients receiving linezolid. Complete 

blood counts should be monitored weekly in patients who receive linezolid, 

particularly in those who receive linezolid for longer than two weeks, those with 

pre-existing myelosuppression, those receiving concomitant drugs that produce 

bone marrow suppression or those with a chronic infection who have received 

previous or concomitant antibiotic therapy. Discontinuation of therapy with 

linezolid should be considered in patients who develop or have worsening 

myelosuppression. 

- Peripheral and Optic Neuropathy: Peripheral and optic neuropathy have been 

reported in patients treated with Linezolid, primarily those patients treated for 

longer than the maximum recommended duration of 28 days. Visual blurring has 

been reported in some patients treated with Linezolid for less than 28 days. 

Peripheral and optic neuropathy has also been reported in children.  

If patients experience symptoms of visual impairment, such as changes in visual 

acuity, changes in color vision, blurred vision, or visual field defect, prompt 

ophthalmic evaluation is recommended. Visual function should be monitored in 

all patients taking Linezolid for extended periods (≥ 3 months) and in all patients 

reporting new visual symptoms regardless of length of therapy with Linezolid. If 

peripheral or optic neuropathy occurs, the continued use of Linezolid in these 

patients should be weighed against the potential risks. 

- Serotonin Syndrome: Spontaneous reports of serotonin syndrome associated 

with the co-administration of Linezolid and serotonergic agents, including 

antidepressants such as selective serotonin reuptake inhibitors (SSRIs), have been 

reported. 
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Unless clinically appropriate and patients are carefully observed for signs and/or 

symptoms of serotonin syndrome or neuroleptic malignant syndrome-like (NMS-

like) reactions, linezolid should not be administered to patients with carcinoid 

syndrome and/or patients taking any of the following medications: serotonin re-

uptake inhibitors, tricyclic antidepressants, serotonin 5-HT1 receptor agonists 

(triptans), meperidine, bupropion, or buspirone. 

In some cases, a patient already receiving a serotonergic antidepressant or 

buspirone may require urgent treatment with linezolid. If alternatives to linezolid 

are not available and the potential benefits of linezolid outweigh the risks of 

serotonin syndrome or NMS-like reactions, the serotonergic antidepressant 

should be stopped promptly and linezolid administered. The patient should be 

monitored for two weeks (five weeks if fluoxetine was taken) or until 24 hours 

after the last dose of linezolid, whichever comes first. Symptoms of serotonin 

syndrome or NMS-like reactions include hyperthermia, rigidity, myoclonus, 

autonomic instability, and mental status changes that include extreme agitation 

progressing to delirium and coma. The patient should also be monitored for 

discontinuation symptoms of the antidepressant 

- Linezolid is not approved and should not be used for the treatment of patients 

with catheter-related bloodstream infections or catheter-site infections. 

- Linezolid has no clinical activity against Gram-negative pathogens and is not 

indicated for the treatment of Gram-negative infections. It is critical that specific 

Gram-negative therapy be initiated immediately if a concomitant Gram-negative 

pathogen is documented or suspected. 

- Clostridium difficile associated diarrhea (CDAD) has been reported with use 

of nearly all antibacterial agents, including Linezolid, and may range in severity 

from mild diarrhea to fatal colitis. Treatment with antibacterial agents alters the 

normal flora of the colon leading to overgrowth of C. difficile. 

Careful medical history is necessary since CDAD has been reported to occur over 

two months after the administration of antibacterial agents. 

If CDAD is suspected or confirmed, ongoing antibiotic use not directed against 

C. difficile may need to be discontinued. Appropriate fluid and electrolyte 

management, protein supplementation, antibiotic treatment of C. difficile, and 

surgical evaluation should be instituted as clinically indicated. 
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Potential Interactions Producing Elevation Of Blood Pressure: Unless 

patients are monitored for potential increases in blood pressure, linezolid should 

not be administered to patients with uncontrolled hypertension, 

pheochromocytoma, thyrotoxicosis and/or patients taking any of the following 

types of medications: directly and indirectly acting sympathomimetic agents 

(e.g., pseudoephedrine), vasopressive agents (e.g., epinephrine, norepinephrine), 

dopaminergic agents (e.g., dopamine, dobutamine) 

- Lactic Acidosis: Lactic acidosis has been reported with the use of Linezolid. In 

reported cases, patients experienced repeated episodes of nausea and vomiting. 

Patients who develop recurrent nausea or vomiting, unexplained acidosis, or low 

bicarbonate level while receiving Linezolid should receive immediate medical 

evaluation. 

Convulsions: Convulsions have been reported in patients when treated with 

linezolid. In some of these cases, a history of seizures or risk factors for seizures 

was reported. 

Hypoglycemia: Postmarketing cases of symptomatic hypoglycemia have been 

reported in patients with diabetes mellitus receiving insulin or oral hypoglycemic 

agents when treated with linezolid, a reversible, nonselective MAO inhibitor. 

Some MAO inhibitors have been associated with hypoglycemic episodes in 

diabetic patients receiving insulin or hypoglycemic agents. While a causal 

relationship between linezolid and hypoglycemia has not been established, 

diabetic patients should be cautioned of potential hypoglycemic reactions when 

treated with linezolid. 

If hypoglycemia occurs, a decrease in the dose of insulin or oral hypoglycemic 

agent, or discontinuation of oral hypoglycemic agent, insulin, or linezolid may be 

required. 

Development of Drug-Resistant Bacteria: Prescribing linezolid in the absence 

of a proven or strongly suspected bacterial infection or a prophylactic indication 

is unlikely to provide benefit to the patient and increases the risk of the 

development of drug-resistant bacteria. 
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4.5  Interaction with other medicinal products and other forms of interaction 

Monoamine oxidase inhibitors: 

Linezolid is a reversible, non-selective inhibitor of monoamine oxidase (MAOI). 

There are very limited data from drug interaction studies and on the safety of 

linezolid when administered to patients on concomitant medications that might 

put them at risk from MAO inhibition. Therefore, linezolid is not recommended 

for use in these circumstances unless close observation and monitoring of the 

recipient is possible.  

Potential interactions producing elevation of blood pressure: 

In normotensive healthy volunteers, linezolid enhanced the increases in blood 

pressure caused by pseudoephedrine and phenylpropanolamine hydrochloride. 

Co-administration of linezolid with either pseudoephedrine or 

phenylpropanolamine resulted in mean increases in systolic blood pressure of the 

order of 30-40 mmHg, compared with 11-15 mmHg increases with linezolid 

alone, 14-18 mmHg with either pseudoephedrine or phenylpropanolamine alone 

and 8-11 mmHg with placebo. Similar studies in hypertensive subjects have not 

been conducted. It is recommended that doses of drugs with a vasopressive 

action, including dopaminergic agents, should be carefully titrated to achieve the 

desired response when co-administered with linezolid.  

Potential serotonergic interactions: 

The potential drug-drug interaction with dextromethorphan was studied in 

healthy volunteers. No serotonin syndrome effects (confusion, delirium, 

restlessness, tremors, blushing, diaphoresis, hyperpyrexia) have been observed in 

normal subjects receiving linezolid and dextromethorphan.  

Post marketing experience: there has been one report of a patient experiencing 

serotonin syndrome-like effects while taking linezolid and dextromethorphan 

which resolved on discontinuation of both medications.  

During clinical use of linezolid with serotonergic agents, including 

antidepressants such as selective serotonin reuptake inhibitors (SSRIs), cases of 

serotonin syndrome have been reported. Therefore, while co-administration is 

contraindicated, management of patients for whom treatment with linezolid and 

serotonergic agents is essential.  
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Use with tyramine-rich foods: No significant pressor response was observed in 

subjects receiving both linezolid and less than 100 mg tyramine. This suggests 

that it is only necessary to avoid ingesting excessive amounts of food and 

beverages with a high tyramine content (e.g. mature cheese, yeast extracts, 

undistilled alcoholic beverages and fermented soya bean products such as soy 

sauce).  

Drugs metabolised by cytochrome P450: Linezolid is not detectably metabolised 

by the cytochrome P450 (CYP) enzyme system and it does not inhibit any of the 

clinically significant human CYP isoforms (1A2, 2C9, 2C19, 2D6, 2E1, 3A4). 

Similarly, linezolid does not induce P450 isoenzymes in rats. Therefore, no 

CYP450-induced drug interactions are expected with linezolid.  

Rifampicin: Rifampicin decreased the linezolid Cmax and AUC by a mean 21% 

and a mean 32%, respectively. The mechanism of this interaction and its clinical 

significance are unknown.  

Warfarin: When warfarin was added to linezolid therapy at steady-state, there 

was a 10% reduction in mean maximum INR on co-administration with a 5% 

reduction in AUC INR. There are insufficient data from patients who have 

received warfarin and linezolid to assess the clinical significance, if any, of these 

findings.  

 

4.6  Pregnancy and Lactation 

Pregnancy: 

Pregnancy Category C 

There are no adequate data from the use of linezolid in pregnant women. Studies 

in animals have shown reproductive toxicity. A potential risk for humans exists. 

Linezolid should not be used during pregnancy unless clearly necessary i.e. only 

if the potential benefit outweighs the theoretical risk. 

 

Lactation: 

Linezolid and its metabolites are excreted in the milk of lactating rats. 

Concentrations in milk were similar to those in maternal plasma. It is not known 

whether linezolid is excreted in human milk. Because many drugs are excreted in 
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human milk, caution should be exercised when Linezolid is administered to a 

nursing woman. 

 

4.7  Effects on ability to drive and use machines 

Patients should be warned about the potential for dizziness or symptoms of visual 

impairment whilst receiving linezolid and should be advised not to drive or 

operate machinery if any of these symptoms occurs. 

 

4.8  Undesirable effects 

The following undesirable effects have been observed and reported during 

treatment with linezolid with the following frequencies: Very common (≥1/10); 

common (≥1/100 to <1/10); uncommon (≥1/1,000 to <1/100); rare (≥1/10,000 to 

<1/1,000); very rare (<1/10,000); Not known (cannot be estimated from the 

available data)  

System Organ 
Class 

Common  
(≥1/100 to 
<1/10)  

Uncommon  
(≥1/1,000 to 
<1/100)  

Rare  
(≥1/10,000 
to <1/1,000)

Very Rare  
(<1/10,000) 

Frequency not 
known (cannot be 
estimated from 
available data) 

Infections and 
infestations 

Candidiasis, 
oral 
candidiasis, 
vaginal 
candidiasis, 
fungal 
infections  

Vaginitis      Antibiotic-
associated colitis, 
including 
pseudomembranous 
colitis  

Blood and the 
lymphatic 
system 
disorders 

  Leucopenia, 
neutropenia, 
thrombocytopenia, 
eosinophilia  

    Myelosuppression, 
pancytopenia, 
anaemia, 
sideroblastic 
anaemia  

Immune system 
disorders 

        Anaphylaxis  

Metabolism 
and nutrition 
disorders 

        Lactic acidosis, 
hyponatraemia  

Psychiatric 
disorders 

  Insomnia        

Nervous system 
disorders 

Headache, 
taste 
perversion 
(metallic 
taste)  

Dizziness, 
hypoaesthesia, 
paraesthesia  

    Serotonin 
syndrome, 
convulsions, 
peripheral 
neuropathy  
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Eye disorders   Blurred vision      Optic neuropathy, 
optic neuritis, loss 
of vision, changes 
in visual acuity, 
changes in colour 
vision, changes in 
visual field defect  

Ear and 
labyrinth 
disorders 

  Tinnitus        

Cardiac 
disorders 

    Arrhythmia 
(tachycardia) 

    

Vascular 
disorders 

  Hypertension, 
phlebitis, 
thrombophlebitis  

Transient 
ischaemic 
attacks  

    

Gastrointestinal 
disorders 

Diarrhoea, 
nausea, 
vomiting.  

Pancreatitis, 
gastritis, localised 
or general 
abdominal pain, 
constipation, dry 
mouth, dyspepsia, 
glossitis, loose 
stools, stomatitis, 
tongue 
discolouration or 
disorder  

    Superficial tooth 
discolouration  

Hepato-biliary 
disorders 

Abnormal 
liver function 
test; 
increased 
AST, ALT or 
alkaline 
phosphatase 

Increased total 
bilirubin  

      

Skin and 
subcutaneous 
tissue disorders 

  Urticaria, 
dermatitis, 
diaphoresis, 
pruritus, rash  

    Bullous disorders 
such as those 
described as 
Stevens-Johnson 
syndrome and toxic 
epidermal 
necrolysis, 
angioedema, 
alopecia  

Renal and 
urinary 
disorders 

Increased 
BUN  

Polyuria, 
increased 
creatinine  

Renal failure     

Reproductive 
system and 

  Vulvovaginal 
disorder  
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breast 
disorders 

General 
disorders and 
administration 
site conditions 

  Chills, fatigue, 
fever, injection 
site pain, 
increased thirst, 
localised pain  

      

Investigations Chemistry  
Increased 
LDH, 
creatine 
kinase, 
lipase, 
amylase or 
non fasting 
glucose. 
Decreased 
total protein, 
albumin, 
sodium or 
calcium. 
Increased or 
decreased 
potassium or 
bicarbonate. 
 
Haematology
Increased 
neutrophils 
or 
eosinophils. 
Decreased 
haemoglobin, 
haematocrit 
or red blood 
cell count. 
Increased or 
decreased 
platelet or 
white blood 
cell counts.  

Chemistry  
Increased sodium 
or calcium. 
Decreased non 
fasting glucose. 
Increased or 
decreased 
chloride.  
  
  
  
  
Haematology  
Increased 
reticulocyte count. 
Decreased 
neutrophils.  

      

 

The following adverse reactions to linezolid were considered to be serious in rare cases: 

localised abdominal pain, transient ischaemic attacks and hypertension. 
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4.9  Overdose 

No specific antidote is known. 

No cases of overdose have been reported. However, the following information 

may prove useful:  

Supportive care is advised together with maintenance of glomerular filtration. 

Approximately 30% of a linezolid dose is removed during 3 hours of 

haemodialysis, but no data are available for the removal of linezolid by peritoneal 

dialysis or haemoperfusion. The two primary metabolites of linezolid are also 

removed to some extent by haemodialysis. 

 

5.  Pharmacological Properties 

 
5.1  Pharmacodynamic properties 

Pharmacotherapeutic group                              : Antibacterials 
 
ATC Code for Linezolid                                   : J01XX08 
 
Linezolid is a synthetic antibacterial agent of a new class of antibiotics, the 

oxazolidinones, which has clinical utility in the treatment of infections caused by 

aerobic Gram-positive bacteria. The in vitro spectrum of activity of linezolid also 

includes certain Gram-negative bacteria and anaerobic bacteria. Linezolid inhibits 

bacterial protein synthesis through a mechanism of action different from that of 

other antibacterial agents; therefore, cross-resistance between linezolid and other 

classes of antibiotics is unlikely. Linezolid binds to a site on the bacterial 23S 

ribosomal RNA of the 50S subunit and prevents the formation of a functional 70S 

initiation complex, which is an essential component of the bacterial translation 

process. The results of time-kill studies have shown linezolid to be bacteriostatic 

against enterococci and staphylococci. For streptococci, linezolid was found to 

be bactericidal for the majority of strains. 

Linezolid has been shown to be active against most isolates of the following 

microorganisms, both in vitro and in clinical infections: 

Aerobic and facultative Gram-positive microorganisms: 

Enterococcus faecium (vancomycin-resistant strains only) 

Staphylococcus aureus (including methicillin-resistant strains) 

Streptococcus agalactiae  
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Streptococcus pneumoniae (including multi-drug resistant isolates [MDRSP])  

Streptococcus pyogenes  

The following in vitro data are available, but their clinical significance is 

unknown. At least 90% of the following microorganisms exhibit an in vitro 

minimum inhibitory concentration (MIC) less than or equal to the susceptible 

breakpoint for linezolid. However, the safety and effectiveness of linezolid in 

treating clinical infections due to these microorganisms have not been established 

in adequate and well-controlled clinical trials. 

Aerobic and facultative Gram-positive microorganisms: 

Enterococcus faecalis (including vancomycin-resistant strains) 

Enterococcus faecium (vancomycin-susceptible strains) 

Staphylococcus epidermidis (including methicillin-resistant strains) 

Staphylococcus haemolyticus  

Viridans group streptococci  

Aerobic and facultative Gram-negative microorganisms: 

Pasteurella multocida  

 

5.2 Pharmacokinetic properties 

Absorption: 

Linezolid is extensively absorbed after oral dosing. Maximum plasma 

concentrations are reached approximately 1 to 2 hours after dosing, and the 

absolute bioavailability is approximately 100%. Therefore, linezolid may be 

given orally or intravenously without dose adjustment. 

Linezolid may be administered without regard to the timing of meals. The time to 

reach the maximum concentration is delayed from 1.5 hours to 2.2 hours and 

Cmax is decreased by about 17% when high fat food is given with linezolid. 

However, the total exposure measured as AUC0-∞ is similar under both 

conditions. 

Distribution: 

Animal and human pharmacokinetic studies have demonstrated that linezolid 

readily distributes to well-perfused tissues. The plasma protein binding of 

linezolid is approximately 31% and is concentration-independent. The volume of 
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distribution of linezolid at steady-state averaged 40 to 50 liters in healthy adult 

volunteers. 

Linezolid concentrations have been determined in various fluids from a limited 

number of subjects in Phase 1 volunteer studies following multiple dosing of 

linezolid. The ratio of linezolid in saliva relative to plasma was 1.2 to 1 and the 

ratio of linezolid in sweat relative to plasma was 0.55 to 1. 

Metabolism: 

Linezolid is primarily metabolized by oxidation of the morpholine ring, which 

results in two inactive ring-opened carboxylic acid metabolites: the 

aminoethoxyacetic acid metabolite (A), and the hydroxyethyl glycine metabolite 

(B). Formation of metabolite A is presumed to be formed via an enzymatic 

pathway whereas metabolite B is mediated by a non-enzymatic chemical 

oxidation mechanism in vitro. In vitro studies have demonstrated that linezolid is 

minimally metabolized and may be mediated by human cytochrome P450. 

However, the metabolic pathway of linezolid is not fully understood. 

Excretion: 

Nonrenal clearance accounts for approximately 65% of the total clearance of 

linezolid. Under steady-state conditions, approximately 30% of the dose appears 

in the urine as linezolid, 40% as metabolite B, and 10% as metabolite A. The 

mean renal clearance of linezolid is 40 mL/min which suggests net tubular 

reabsorption. Virtually no linezolid appears in the feces, while approximately 6% 

of the dose appears in the feces as metabolite B, and 3% as metabolite A. 

A small degree of nonlinearity in clearance was observed with increasing doses 

of linezolid, which appears to be due to lower renal and nonrenal clearance of 

linezolid at higher concentrations. However, the difference in clearance was small 

and was not reflected in the apparent elimination half-life. 

 

5.3 Preclinical safety data 

Lifetime studies in animals have not been conducted to evaluate the carcinogenic 

potential of linezolid. Neither mutagenic nor clastogenic potential was found in a 

battery of tests including: assays for mutagenicity (Ames bacterial reversion and 

CHO cell mutation), an in vitro unscheduled DNA synthesis (UDS) assay, an in 

vitro chromosome aberration assay in human lymphocytes, and an in vivo mouse 

micronucleus assay. 
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Linezolid did not affect the fertility or reproductive performance of adult female 

rats. It reversibly decreased fertility and reproductive performance in adult male 

rats when given at doses ≥ 50 mg/kg/day, with exposures approximately equal to 

or greater than the expected human exposure level (exposure comparisons are 

based on AUCs). The reversible fertility effects were mediated through altered 

spermatogenesis. Affected spermatids contained abnormally formed and oriented 

mitochondria and were non-viable. Epithelial cell hypertrophy and hyperplasia in 

the epididymis was observed in conjunction with decreased fertility. Similar 

epididymal changes were not seen in dogs. 

In sexually mature male rats exposed to drug as juveniles, mildly decreased 

fertility was observed following treatment with linezolid through most of their 

period of sexual development (50 mg/kg/day from days 7 to 36 of age, and 100 

mg/kg/day from days 37 to 55 of age), with exposures up to 1.7-fold greater than 

mean AUCs observed in pediatric patients aged 3 months to 11 years. Decreased 

fertility was not observed with shorter treatment periods, corresponding to 

exposure in utero through the early neonatal period (gestation day 6 through 

postnatal day 5), neonatal exposure (postnatal days 5 to 21), or to juvenile 

exposure (postnatal days 22 to 35). Reversible reductions in sperm motility and 

altered sperm morphology were observed in rats treated from postnatal day 22 to 

35. 

Linezolid was not teratogenic in mice, rats, or rabbits at exposure levels 6.5-fold 

(in mice), equivalent to (in rats), or 0.06-fold (in rabbits) the expected human 

exposure level, based on AUCs.  

Non-teratogenic Effects: In mice, embryo and fetal toxicities were seen only at 

doses that caused maternal toxicity (clinical signs and reduced body weight gain). 

A dose of 450 mg/kg/day (6.5-fold the estimated human exposure level based on 

AUCs) correlated with increased postimplantational embryo death, including 

total litter loss, decreased fetal body weights, and an increased incidence of costal 

cartilage fusion. 

In rats, mild fetal toxicity was observed at 15 and 50 mg/kg/day (exposure levels 

0.22-fold to approximately equivalent to the estimated human exposure, 

respectively based on AUCs). The effects consisted of decreased fetal body 

weights and reduced ossification of sternebrae, a finding often seen in association 
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with decreased fetal body weights. Slight maternal toxicity, in the form of 

reduced body weight gain, was seen at 50 mg/kg/day. 

In rabbits, reduced fetal body weight occurred only in the presence of maternal 

toxicity (clinical signs, reduced body weight gain and food consumption) when 

administered at a dose of 15 mg/kg/day (0.06-fold the estimated human exposure 

based on AUCs). 

When female rats were treated with 50 mg/kg/day (approximately equivalent to 

the estimated human exposure based on AUCs) of linezolid during pregnancy and 

lactation, survival of pups was decreased on postnatal days 1 to 4. Male and 

female pups permitted to mature to reproductive age, when mated, showed an 

increase in preimplantation loss. 

 

6.  Pharmaceutical Particulars 
6.1  List of Excipients 
 

The other ingredients are: Microcrystalline Cellulose, Sodium Starch Gylcollate, 

Povidone, Hydrogenated Polyoxyl Castor Oil, Crospovidone, Magnesium Stearate, 

Hypromellose, Purified Talc, Titanium Dioxide, Macrogol 6000.  

 

6.2  Incompatibilities 
 

None 
 

6.3  Shelf life 

 24 months from the manufacturing date. 

Never use after the expiry date clearly indicated on the outer packaging. 
 

6.4 Special precautions for storage 
 

Store below 30°C, Protected from light. 
Keep out of the reach of children. 
 

 6.5  Nature and contents of container 
 

10 Tablets are packed in a blister pack made up of Alu Foil and clear PVC film, such 10 
blisters are further packed in carton. 
 

10 Tablets are packed in a strip pack made up of printed aluminium foil and plain 
aluminium foil, are further packed in carton. 

 

10 X 10s Tablets and 6 X 10s Tablets. 
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 6.6  Special Precaution for disposal 

No special requirements. 

Any unused product or waste material should be disposed of in accordance with 

local requirements.  

 

7.  Supplier 

Macleods Pharmaceuticals Ltd. 

304, Atlanta Arcade, Marol Church Road, 

Andheri (East), Mumbai- 400 059, 

India 

Phone: +91-22-66762800  

Fax: +91-22-2821 6599  

E-mail: exports@macleodsphara.com 

8.  Who Reference Number (Prequalification Programme) 

 
9.  Date of first Prequalification/ last renewal 
 
10.  Date of Revision of the Text:  
 
 

References: 
 

1. Pack Insert of Zyvox (Linezolid) Tablet, 600mg. 

2. SPC of Zyvox (Linezolid) Tablet, 600mg.  
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